



# Effectiveness of Mycophenolate Mofetil in the Treatment of Pediatric Anti-NMDAR Encephalitis: A Retrospective Analysis of 6 Cases

Xiao-sheng Hao<sup>1</sup>, Jiang-tao Wang<sup>1</sup>, Chen Chen<sup>1</sup>, Yun-peng Hao<sup>1</sup>, Jian-min Liang<sup>1\*</sup> and Song-yan Liu<sup>2\*</sup>

<sup>1</sup> The First Hospital of Jilin University, Changchun, China, <sup>2</sup> The China-Japan Union Hospital, Changchun, China

**Objective:** To explore the effectiveness and safety of mycophenolate mofetil (MMF) as a second-line medication in the treatment of anti-N-methyl-D-aspartate receptor (NMDAR) encephalitis, the most common and severe autoimmune encephalitis.

Methods: The clinical data of six children with anti-NMDAR encephalitis admitted to the

OPEN ACCESS

#### Edited by:

Hong Ni, Children's Hospital of Soochow University, China

#### Reviewed by:

Margherita Nosadini, University of Padua, Italy Yaqing Shu, Third Affiliated Hospital of Sun Yat-sen University, China

#### \*Correspondence:

Song-yan Liu liu\_sy@jlu.edu.cn/55783761@qq.com Jian-min Liang jackyliangjm@163.com

#### Specialty section:

This article was submitted to Pediatric Neurology, a section of the journal Frontiers in Neurology

Received: 17 July 2020 Accepted: 12 October 2020 Published: 09 November 2020

#### Citation:

Hao X-s, Wang J-t, Chen C, Hao Y-p, Liang J-m and Liu S-y (2020) Effectiveness of Mycophenolate Mofetil in the Treatment of Pediatric Anti-NMDAR Encephalitis: A Retrospective Analysis of 6 Cases. Front. Neurol. 11:584446. doi: 10.3389/fneur.2020.584446 First Hospital of Jilin University were retrospectively analyzed, and the effectiveness and safety of MMF were evaluated. **Results:** Six children with anti-NMDAR encephalitis were treated with MMF in the 2nd or 3rd treatment disease event (3 cases vs. 3 cases). MMF initiation was mean 19.2 months (range 6–39 months) after disease onset at a mean dose of 25.6 mg/kg (range

months (range 6–39 months) after disease onset at a mean dose of 25.6 mg/kg (range 19.6–28.4 mg/kg) for 14 months (range 6–26 months). Only two patients had transient mild diarrhea within 2 weeks of MMF application. During follow-up, one patient relapsed whilst on MMF, one patient discontinued MMF, and 4 cases were still on MMF.

**Conclusion:** The use of MMF in anti-NMDAR encephalitis may be effective and safe. MMF can be used as one of the relapse prevention options in patients who already have relapsed or possibly even after the first event. Delayed use may be the main reason for MMF failure.

Keywords: anti-N-methyl-D-aspartate receptor encephalitis, mycophenolate mofetil, pediatrics, efficacy, safety

# INTRODUCTION

Anti-N-methyl-D-aspartate receptor (NMDAR) encephalitis is the most common autoimmune encephalitis characterized by complex neuropsychiatric syndromes and the presence of anti-GluN1 (NMDAR subunit NR1) antibodies in the cerebrospinal fluid (CSF) and serum (1–3). Since the anti-NMDAR autoantibody is the main cause of anti-NMDAR encephalitis, therapeutic approaches that lead to the removal of these antibodies can be utilized as the treatment of this severe encephalitis (4). The first-line treatments including intravenous methylprednisolone (suppressing the immune system), intravenous immunoglobulin (IVIG), and plasma exchange (physically removing the autoantibodies) can be effective in 53–80% of patients. The second-line treatments can be initiated when the first-line treatments are not effective within 10–14 days (5, 6). Second-line medications include rituximab (RTX), cyclophosphamide (CYC), azathioprine (AZA), and mycophenolate mofetil (MMF) (7–9). Among them, RTX is the most frequently used second-line agent. The use of MMF and AZA is more prevalent in Europe than in the USA (15 vs. 5%) (8).

1

MMF and mycophenolate sodium are both converted to mycophenolic acid, which can be utilized to treat immune-related diseases such as systemic lupus erythematosus, autoimmune vasculitis, inflammatory bowel disease, systemic sclerosis, inflammatory myopathy, and kidney or skin disorders (10). MMF can function as a potent inhibitor of lymphocyte proliferation through the reversible inhibition of adenosine monophosphate dehydrogenase and reduce antibody production. Due to the excellent immunosuppressive effects and economical price, MMF has been increasingly used in the treatment of neurological diseases such as neuromyelitis optica spectrum disorders, myelin oligodendrocyte glycoprotein (MOG)-associated disease, and multiple sclerosis (11). However, clinical studies on the treatment of anti-NMDAR encephalitis with MMF are still limited. By using a retrospective analysis of clinical features and therapies of six children suffering anti-NMDAR encephalitis, we investigated the effectiveness and side effects of MMF in the management of this severe autoimmune disease.

# PATIENTS AND METHODS

In our study, anti-NMDAR encephalitis was mainly diagnosed based on clinical symptoms (including abnormal behavior/cognition, memory deficit, speech disorder, loss of consciousness, movement disorders, seizures, and autonomic dysfunction) and positive anti-GluN1 (NMDAR subunit NR1) antibodies in the cerebrospinal fluid or/and blood serum (3). In total, 6 children with anti-NMDAR encephalitis treated with MMF at the Department of Pediatric Neurology of the First Hospital of Jilin University from January 2015 to May 2020 were included in this study. Patients' personal information (gender and age), clinical symptoms, first-disease event auxiliary examinations [e.g., CSF biochemistry, anti-NMDAR antibody, oligoclonal bands (OCB), electroencephalogram (EEG), head magnetic resonance imaging (MRI)], treatments, and follow-up were collected, recorded, and retrospectively evaluated. Since MMF belongs to off-label medication, informed consents from guardians/parents have been obtained before using this medication. In addition, the study protocol was approved by the Ethics Committee of the First Hospital of Jilin University. Written informed consent was obtained from the minor(s)' legal guardian for the publication of any potentially identifiable images or data included in this article.

# RESULTS

# **Clinical Manifestations**

In this study, there were 6 children (**Table 1**) including 5 girls and 1 boy and the mean age was 7.1 years (range 3–12 years). Clinical symptoms during the first disease event of disease included seizures (5 cases), abnormal (psychiatric) behavior (5 cases), movement disorder (4 cases), speech dysfunction (4 cases), fever (3 cases), headache (2 cases), and sleep disorder (2 cases). The initial symptoms were seizures (3 cases), fever (2 cases), and dyskinesia (1 case). All the 6 cases had the second relapses and clinical symptoms included seizures (4 cases), abnormal (psychiatric) behavior (3 cases), speech disorder (2 cases), headache (2 cases), and fever (1 case). Third relapses occurred in 3 patients, and the clinical symptoms included convulsion (1 case), abnormal (psychiatric) behavior (1 case), and fever (1 case).

## **Auxiliary Examinations**

In all 6 cases, the CSF white blood cell (WBC) count was increased with a mean value of 59  $\times$  10<sup>6</sup>/L (range, 10–126  $\times$ 10<sup>6</sup>/L) and differential showed mononuclear cell predominance. CSF total protein, glucose, and chloride were within the normal range for all 6 cases. Anti-NMDAR antibodies were positive in all 6 cases' CSF (Cell-based assay), and only in 3 cases' serum. Case 2 and Case 3's CSF OCBs were positive, while their serum OCBs were negative. For all 6 cases anti-MOG, anti-aquaporin-4, and paraneoplastic antibodies in both serum and CSF were negative. Thoracic and abdominal CT scans were normal in all 6 cases. Head MRI scans were normal in 5 cases and abnormal in 1 case (having patchy abnormal signals in the right pons arm and left frontal and parietal lobes). All EEGs were abnormal and main manifestations included slowed background activities (6 cases), focal slow waves (5 cases), focal epileptic waves (3 cases), a left temporal region initiation (Case 4). There was no  $\delta$ brush (transient patterns characterized by a slow delta wave with superimposed fast activity) in all EEGs.

## **Treatment and Prognosis**

All patients were treated with corticosteroid (i.v. methylprednisone 15 mg/kg/d, maximum dose of 1,000 mg, once daily for 3 days, and then oral prednisone 1.5–2 g/kg/d for 4 days; cycle weekly for 3 weeks) and IVIG (2 g/kg divided over 3-5 days) during each acute phase. After that, oral prednisone (1.5-2 g/kg/d, with gradual tapering) was administered for 3–6 months. One patient (Case 2) was given RTX during the first disease event, while two patients (Case 5 and Case 6) received RTX during the second disease event. MMF (dispersible tablets) was given to 3 patients during the second disease event and 3 patients during the third disease event. The mean duration of MMF initiation was 19.2 months (range, 6-39 months) after disease onset at a mean dose of 25.6 mg/kg (range 19.6-28.4 mg/kg) for 14 months (range, 6-26 months). Oral trimethoprim/sulfamethoxazole (calculated with sulfamethoxazole, 31.4-43.0 mg/kg/d for 3 days each week) was administered during the therapeutic periods of MMF and prednisone. Case 1 discontinued MMF due to relapse 12 months after MMF initiation with adequate doses, and the patient presented with fever and abnormalities on brain MRI 12 months after MMF initiation. Case 6 discontinued MMF after 26 months of asymptomatic application and felt no discomfort for 7 months. The remaining 4 cases were still receiving MMF and no relapse occurred. Cases 2-6 had a declining modified Rankin Scale (mRS). However, during follow-up, Case 3 continued to have verbal reduction and intermittent dysphoria, and Case 5

Abbreviations: NMDAR, N-methyl-D-aspartate receptor; MOG, myelin oligodendrocyte glycoprotein; OCB, oligoclonal bands; CSF, cerebrospinal fluid; WBC, white blood cell; EEG, electroencephalogram; MRI, magnetic resonance imaging; mRS, modified Rankin Scale; MMF, mycophenolate mofetil; RTX, rituximab; CYC, cyclophosphamide; AZA, azathioprine; IVIG, intravenous immunoglobulin.

#### TABLE 1 | Clinical data of 6 cases with anti-NMDAR encephalitis treated with MMF.

		Case 1	Case 2	Case 3	Case 4	Case 5	Case 6
Gender		Female	Female	Female	Male	Female	Female
	Age at onset (years)	8	7	3	12	5	8
First disease event	Initial symptoms	Fever	Involuntary movements of the right hand	Seizures	Fever	Seizures	Seizures
	Other symptoms	Headache	Seizures, dysphoria, abnormal postures, verbal reduction	Dysphoria, involuntary movement, verbal reduction, sleep disorder	Seizures, Dysphoria	Movement disorder, dysphoria, verbal reduction	Dysphoria, movement disorder, verbal reduction, sleep disorder, fever Headache
	mRS score	1	4	4	3	4	4
	Second- line therapy	-	RTX	-	-	-	-
WBC in CSF (× 10 <sup>6</sup> /L)		120	32	10	19	126	44
Mononuclear cells		0.82	0.99	0.99	0.95	0.99	0.89
polykaryocyte		0.18	0.01	0.01	0.05	0.01	0.11
Anti-NMDAR antibody in serum		+	-	-	+	-	+
Anti-NMDAR antibody in CSF		+	+	+	+	+	+
Head MRI		Abnormal	Normal	Normal	Normal	Normal	Normal
EEG		Abnormal	Abnormal	Abnormal	Abnormal	Abnormal	Abnormal
Length of hospital stay (days)		22	23	15	27	22	33
Second disease event	Interval between first episode	17 mo	8 mo	16 mo	6 mo	10 mo	3 mo
	Clinical manifestations	Fever, Headache	Seizures	Seizures, dysphoria, mutism	Dysphoria	Seizures, dysphoria, mutism	Seizures, Headache
	mRS	1	3	4	3	4	3
	Second- line therapy	-	MMF	MMF	MMF	RTX	RTX
Third disease event	Interval between first episode	39 mo	-	-	-	16 mo	30 mo
	Clinical manifestations	Fever	-	-	-	Dysphoria	Seizures
	mRS	1	-	-	-	4	3
	Second- line therapy	MMF	-	-	-	MMF	MMF
MMF dosage (mg/kg/d)		19.6	27.8	28.4	25.7	25.0	26.9
MMF concentration* (mg/L)		3.42	3.01	3.37	2.79	3.16	3.48
Trimethoprim/sulfamethoxazole (Calculated with sulfamethoxazole) (mg/kg/d)		31.4	39.3	36.4	41.1	40.0	43.0
MMF treatment time		12 mo	6 mo	14 mo	8 mo	18 mo	26 mo
MMF treatment status		Discontinued	In use	In use	In use	In use	Stopped
Adverse effects		None	None	None	Diarrhea	None	Diarrhea
Clinical manifestations in last follow-up		Fever	-	Verbal reduction, intermittent dysphoria	-	Verbal reduction	-
mRS		1	0	2	0	3	0

mRS, modified Rankin Scale; RTX, rituximab; MMF, mycophenolate mofetil; CSF, cerebrospinal fluid; MRI, magnetic resonance imaging; EEG, electroencephalogram. \*MMF concentration measured during the 1st month after MMF initiation (normal range: 1.0–3.5 mg/L).

only had verbal reduction. The other patients had no adverse effects, except transient mild diarrhea during 2 weeks of MMF application in Case 4 and Case 6.

# DISCUSSION

Approximately 66-80% of patients with anti-NMDAR encephalitis recover or have mild sequelae. However, all other

patients may suffer from severe deficits such as neuropsychiatric or cognitive deficits, or death (5). The management of anti-NMDAR encephalitis remains a challenge. Methylprednisolone is a widely used first-line drug. However, the optimal dosage, time and frequency have not been clarified. In China, some physicians recommend a dose of 20–30 mg/kg/d, while others recommend 15–30 mg/kg/d, with the maximum dose of  $\leq$ 1,000 mg. In our clinical practice, we usually choose 15–20 mg/kg/d, although systematic clinical validation has not been conducted. In addition to first-line drugs, many drugs including second-line drugs, are under continuous clinical research. We have found that MMF is effective and safe in the treatment of six children with anti-NMDAR encephalitis.

Despite the severity of anti-NMDAR encephalitis, early diagnosis and combinatorial therapy can improve the patients' outcomes. If first-line treatment is ineffective or the diagnosis is delayed, second-line treatment should be initiated as early as possible. RTX and CYC are the most frequently recommended second-line drugs that can be taken intravenously. MMF can be used when: (a) it is available as a second-line drug and second-line therapy is ineffective; (b) first-line therapy is effective, but IVIG or steroids cannot be tapered off (7); (c) there are antibodynegative situations, or unknown immunization status (7).

The starting time of MMF application is variable between patients of autoimmune encephalitis. Due to MMF's slow onset of action, it may take at least 2 months for this treatment to work. Therefore, many studies suggested that the duration of MMF treatment should be at least 6 months to more than 1 year (12, 13). Nosadini et al. (14, 15) reported that MMF was started at a mean time of 17.9–21.4 months after onset, and the mean duration of MMF treatment was 14.2–23.2 months. In our study, based on responsiveness to first-line therapy, 3 patients received RTX. However, all these 3 patients experienced relapses and were then treated with MMF. The start time of MMF treatment was mean 19.2 months (range 6–39 months) after onset, and the mean duration of treatment was 14 months (range 6–26 months).

27.3–85% of anti-NMDAR encephalitis can cause functional impairments, with a recurrence rate of 12–29% and a median interval time of 2 years (5). Before MMF treatment, the mean number of recurrences was 2.1 times (range 1–11 times). After MMF treatment, there was no recurrence (15). In a single-center longitudinal study of 220 patients (including 69 patients (31.4%) younger than 18 years old) with anti-NMDAR encephalitis (16), a higher proportion of patients (109 cases, 49.5%) received MMF treatment. Relapses were observed in 80 patients, with 21 patients having multiple relapses (2–4 times) and the median duration from onset to the first relapse was 7 months (interquartile range [IQR], 5–10 months), which indicated that long-term MMF might not prevent further recurrences.

All children in our study experienced 1–2 relapses before MMF treatment. The first relapse interval after the initial episode was mean 10 months (range 3–17 months), and the second relapse was mean 28.3 months (6–27 months). At the end of the present study, one patient had relapsed, another patient discontinued for 7 months without relapse, and the remaining four cases are still in use. Recent studies showed a few features of the patients having relapses despite the MMF treatment, compared with the MMF-treated patients without relapses (14). The first was that these patients tended to be younger (4 years 2 months vs. 7 years 7 months). The second was that these patients had more relapses (2.5 times vs. 1 time) before MMF treatment. The third was that their MMF treatment was later (>6 months

after onset). The last was that MMF doses were lower than those of patients without relapses.

Patients tended to have a lower recurrence rate if they received the first and/or second-line treatment within 30 days of onset or MMF treatment earlier (especially within 3 months after onset) (15). Another study showed that delayed MMF treatment might be the main reason for its failure (17). Since MMF was not widely regarded as a second-line drug in the treatment of anti-NMDAR encephalitis, it was often administered when other treatments failed, or multiple relapses occurred, which might reduce the effectiveness of MMF treatment. In our study the relapses of Case 1 may be related to the late initiation of MMF (39 months from onset).

In the MMF instructions, the recommended dose for children is 600 mg/m<sup>2</sup> orally twice a day (up to a maximum of 1 g, twice daily). However, many drugs in children are dosed according to bodyweight (mg/kg). The dose of MMF can be up to 35–50 mg/kg/d (14), with a maximum dose of 2–2.5 g/d (11). In our study, MMF (20–30 mg/kg/day) was used in our hospital and our dose was equal to 19.6–28.4 mg/kg. Since the dosage in the manual was determined mainly on the basis of pharmacokinetics and safety data of children after kidney transplantation, and then converted to mg/kg, it may be generally lower than needed in other diseases and conditions. Therefore, high-quality cohort studies are still needed to find out whether this recommended dosage is suitable and effective for neurological autoimmune diseases such as autoimmune encephalitis (18).

Common adverse events of MMF include diarrhea, myelosuppression, infection, and tumor formation (17). Firstly, diarrhea is the most common adverse event. In our study, we have observed mild diarrhea in 2 cases. However, it can be gradually tolerated, and there is no need to stop MMF in most conditions. Secondly, myelosuppression can be monitored early by routine blood tests, which should be performed 1–2 weeks after the onset of treatment, and every 6–8 weeks thereafter. Thirdly, infection can occur in some patients. Therefore, we usually performed screening of hepatitis B virus, hepatitis C virus, and tuberculosis at an early stage to rule out potential viral infections or tuberculosis. Lastly, long-term MMF treatment may lead to tumor formation since the immune system is suppressed.

The prophylactic treatment for pneumocystic carinii pneumonia (PCP) remains controversial. Although PCP treated with MMF and steroids has been reported in previous studies (19), the prophylactic treatment of PCP is not routine in patients after kidney transplantation (20). The indications for prophylactic treatment of PCP include: (a) the usage of two or more immunosuppressive agents; (b) the presence of underlying rheumatic diseases (such as systemic lupus erythematosus, idiopathic inflammatory myopathy) or opportunistic infections (such as cytomegalovirus); and (c) a daily dosage of MMF exceeding 3 g/d. For the prophylactic treatment of PCP, a combination of TMP and SMX is recommended (11). In our practice, oral TMP-SMX is administrated during the usage of MMF and prednisone. TMP-SMX is discontinued when the steroids are withdrawn (3–6 months). It is controversial whether routine blood concentration monitoring of MMF is required. Routine monitoring of MMF may not be necessary for conventional doses, but is usually required for concomitant use with other drugs such as cyclosporine and hormones (19, 21). In all six patients in this study, the blood concentration of MMF was measured within 1 month after MMF initiation. Thereafter, considering the safety of MMF, no continuous monitoring was performed.

Early diagnosis and treatment can improve the prognosis of patients with anti-NMDAR encephalitis (22, 23). However, recurrence remains a problem for both patients and physicians. The underlying causes are unknown, and the use of immunosuppressive agents is still being explored. The major limitations of our study were the small sample size and single-center, retrospective nature of the cohort. Despite these constraints, the present case series indicates that MMF may be effective and safe for the treatment of pediatric anti-NMDAR encephalitis. Further clinical studies should be performed to optimize the MMF treatment in order to achieve better outcomes for this severe autoimmune encephalitis.

## DATA AVAILABILITY STATEMENT

The raw data supporting the conclusions of this article will be made available by the authors, without undue reservation.

## REFERENCES

- Dalmau J, Graus F. Antibody-mediated encephalitis. N Engl J Med. (2018) 378:840–51. doi: 10.1056/NEJMra1708712
- Dalmau J, Armangué T, Planagumà J, Radosevic M, Mannara F, Leypoldt F, et al. An update on anti-NMDA receptor encephalitis for neurologists and psychiatrists: mechanisms and models. *Lancet Neurol.* (2019) 18:1045– 57. doi: 10.1016/S1474-4422(19)30244-3
- Graus F, Titulaer MJ, Balu R, Benseler S, Bien CG, Cellucci T, et al. A clinical approach to diagnosis of autoimmune encephalitis. *Lancet Neurol.* (2016) 15:391–404. doi: 10.1016/S1474-4422(15)00401-9
- Tanguturi YC, Cundiff AW, Fuchs C. Anti-N-methyl d-aspartate receptor encephalitis and electroconvulsive therapy: literature review and future directions. *Child Adolesc Psychiatr Clin N Am.* (2019) 28:79–89. doi: 10.1016/j.chc.2018.07.005
- Huang Q, Xie Y, Hu Z, Tang X. Anti-N-methyl-D-aspartate receptor encephalitis: a review of pathogenic mechanisms, treatment, prognosis. *Brain Res.* (2020) 1727:146549. doi: 10.1016/j.brainres.2019.146549
- Barbagallo M, Vitaliti G, Pavone P, Romano C, Lubrano R, Falsaperla R. Pediatric autoimmune encephalitis. J Pediatr Neurosci. (2017) 12:130– 4. doi: 10.4103/jpn.JPN\_185\_16
- Stingl C, Cardinale K, Van Mater H. An update on the treatment of pediatric autoimmune encephalitis. *Curr Treatm Opt Rheumatol.* (2018) 4:14– 28. doi: 10.1007/s40674-018-0089-z
- Bartolini L, Muscal E. Differences in treatment of anti-NMDA receptor encephalitis: results of a worldwide survey. J Neurol. (2017) 264:647– 53. doi: 10.1007/s00415-017-8407-1
- 9. Samanta D LF. Anti-NMDA receptor encephalitis. In: *StatPearls*. Treasure Island, FL: StatPearls Publishing (2020).
- Broen JCA, van Laar JM. Mycophenolate mofetil, azathioprine and tacrolimus: mechanisms in rheumatology. *Nat Rev Rheumatol.* (2020) 16:167– 78. doi: 10.1038/s41584-020-0374-8
- Bernardo DR Jr, Chahin N. Toxoplasmic encephalitis during mycophenolate mofetil immunotherapy of neuromuscular disease. *Neurol Neuroimmunol Neuroinflamm*. (2015) 2:e63. doi: 10.1212/NXI.00000000000063

## **ETHICS STATEMENT**

The studies involving human participants were reviewed and approved by this study was approved by the ethics committee of The First Hospital of Jilin University. All procedures performed in studies involving human participants were in accordance with the ethical standards of the institutional and/or national research committee and with the 1964 Helsinki declaration and its later amendments or comparable ethical standards. The parents of patients/participants provided their written informed consent to participate in this study.

# **AUTHOR CONTRIBUTIONS**

X-sH, J-mL, and S-yL designed/performed most of the investigation, data analysis, and wrote the manuscript. J-tW and CC contributed to interpretation of the data and analyses. Y-pH collected the data. All of the authors have read and approved the manuscript.

### FUNDING

The present study was supported in part by grants from the National Nature Science Foundation of China (Grant no. 81771396).

- Dalmau J, Lancaster E, Martinez-Hernandez E, Rosenfeld MR, Balice-Gordon R. Clinical experience and laboratory investigations in patients with anti-NMDAR encephalitis. *Lancet Neurol.* (2011) 10:63–74. doi: 10.1016/S1474-4422(10)70253-2
- Zhou J, Lu X, Zhang Y, Ji T, Jin Y, Xu M, et al. Follow-up study on Chinese children with relapsing MOG-IgG-associated central nervous system demyelination. *Mult Scler Relat Disord.* (2019) 28:4–10. doi: 10.1016/j.msard.2018.12.001
- Nosadini M, Gadian J, Lim M, Sartori S, Thomas T, Dale RC. Mycophenolate mofetil in paediatric autoimmune or immune-mediated diseases of the central nervous system: clinical experience and recommendations. *Dev Med Child Neurol.* (2019) 61:458–68. doi: 10.1111/dmcn.14020
- Nosadini M, Mohammad SS, Toldo I, Sartori S, Dale RC. Mycophenolate mofetil, azathioprine and methotrexate usage in paediatric anti-NMDAR encephalitis: a systematic literature review. *Eur J Paediatr Neurol.* (2019) 23:7–18. doi: 10.1016/j.ejpn.2018.09.008
- Xu X, Lu Q, Huang Y, Fan S, Zhou L, Yuan J, et al. Anti-NMDAR encephalitis: a single-center, longitudinal study in China. *Neurol Neuroimmunol Neuroinflamm.* (2020) 7:e633. doi: 10.1212/NXI.00000000000633
- Karunamoorthy S, Thanigachalam D, Jeyachandran D, Ramanathan S, Natarajan G, Thoppalan B. The safety and efficacy of mycophenolate mofetil in children and adolescents with steroid-dependent nephrotic syndrome: a single-centre study. *Clin Kidney J.* (2020) 13:179–83. doi: 10.1093/ckj/sfz061
- Ganesh A, Bartolini L, Wesley SF. Worldwide survey of neurologists on approach to autoimmune encephalitis. *Neurol Clin Pract.* (2020) 10:140– 8. doi: 10.1212/CPJ.000000000000701
- Filler G. Value of therapeutic drug monitoring of MMF therapy in pediatric transplantation. *Pediatr Transplant.* (2006) 10:707– 11. doi: 10.1111/j.1399-3046.2006.00553.x
- Metz DK, Holford N, Kausman JY, Walker A, Cranswick N, Staatz CE, et al. Optimizing mycophenolic acid exposure in kidney transplant recipients: time for target concentration intervention. *Transplantation*. (2019) 103:2012– 30. doi: 10.1097/TP.00000000002762
- 21. Radzevičiene A, Stankevičius E, Saint-Marcoux F, Marquet P, Maslauskienë R, Kaduševičius E. Pharmacokinetic evaluation of MFF in combinations

with tacrolimus and cyclosporine. Findings of C0 AUC. Medicine. (2020) 99:e19441. doi: 10.1097/MD.000000000019441

- Staley EM, Jamy R, Phan AQ, Figge DA, Pham HP. N-Methyl-daspartate receptor antibody encephalitis: a concise review of the disorder, diagnosis, and management. ACS Chem Neurosci. (2019) 10:132-42. doi: 10.1021/acschemneuro.8b00304
- Cellucci T, Van Mater H, Graus F, Muscal E, Gallentine W, Klein-Gitelman MS, et al. Clinical approach to the diagnosis of autoimmune encephalitis in the pediatric patient. *Neurol Neuroimmunol Neuroinflamm.* (2020) 7:e730. doi: 10.1212/NXI.000000000 000730

**Conflict of Interest:** The authors declare that the research was conducted in the absence of any commercial or financial relationships that could be construed as a potential conflict of interest.

Copyright © 2020 Hao, Wang, Chen, Hao, Liang and Liu. This is an open-access article distributed under the terms of the Creative Commons Attribution License (CC BY). The use, distribution or reproduction in other forums is permitted, provided the original author(s) and the copyright owner(s) are credited and that the original publication in this journal is cited, in accordance with accepted academic practice. No use, distribution or reproduction is permitted which does not comply with these terms.